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The traffic department has recently been considering the use of thermoplastic stripes in connection with new standards for on-
ramp and off-ramp striping. A request was made in a memorandum dated February 25, 1965, to J.L. Beaton from J.E. Wilson, that
this department determine the coefficient of friction of the thermoplastic material using the California Skid Resistance tester, and
also determine the effect on vehicle control when stopping on and crossing over the new stripe material during wet and dry
conditions. A request was also made to perform identical tests for comparison purposes on the presently used standard paint stripe.
Arrangements were made with the Highway Patrol to perform all vehicle type tests. These tests were made under the direction of T.
N. Tamburri of the traffic department.

Tests performed with a standard passenger car at speeds up to 80 miles/hour did not provide any indication of control problems
when weaving over dry thermoplastic or painted stripes. Also stopping tests at 30 miles/hour with two side wheels on the double 4"
and 8" solid stripe did not cause any loss of vehicle control. No loss of control was noted in special crossing over tests on the 8"
solid stripe at speeds up to 60 miles/hour.

When these tests were repeated under wet pavement conditions, there was no noticeable loss in vehicle control, except during
braking from 30 miles/hour with two wheels on the stripe. On both thermoplastic and painted stripes, the vehicle swerved away from
the stripe. All of these tests were performed by experienced drivers.
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